
 
  RDMOTO CZECH REPUBLIC 
  info@rdmoto.eu 
  www.rdmoto.eu 

 
 

1 

CF112 
Honda Dominátor 1997- 

 
Kit for Left Side  Kit for Right side 

ID Description Cat. No. Pcs.  ID Description Cat. No. Pcs. 

1 Frame  1  1 Frame  1 

2 Bolt M10x25 868 1  2 Bolt M10x25 868 1 

3 Washer flat M10 804 2  3 Washer flat M10 804 2 

4 Safety Nut M10 810 1  4 Safety Nut M10 810 1 

5 Cover plastic M10 X35 2  5 Cover plastic M10 X35 2 

6 Cover plastic M10 X4 1  6 Cover plastic M10 X4 1 

7 Bolt M8x130 884 1  7 Bolt M8x60 838 1 

8 Dural. roller d=30mm 431 1  8 Dural. roller 1269 1 

9 Washer M8 802 1  9 Washer M8 802 1 

10 Plastic cover M8 X5 1  10 Plastic cover M8 X5 1 

11 Rod 10x260x30x30  1  11 Nut M8 809 1 

12 Steel Adapter X114 1  12 Stirrup M10 X38 1 

13 3M Tape  1  13 3M Tape  1 

14 RDmoto Sticker  1  14 RDmoto Sticker  1 

     15 Plastic cover M8 X46 1 

 
We recommend medium strenght thread glue.  

 
Mounting Instructions: 

 
1.) First, use the M10 ID.12 stirrup, M10 ID.3 washers and M10 ID.4 nuts to attach the 

steel adapter ID.12 onto the motorcycle frame. 
2.) Unscrew the original bolt on left side, leading through the motorcycle. Due to access, 

you will have to také off spring on the right side leading from rear brake and move it 
aside.  

3.) Then, push the M10 ID.11 rod through the crash frame and motorcycle frame and fit 
it with M10 ID.3 washer and M10 ID.4 nut. 

4.) In the front part, under bottom steel adapter (as shown on attached picture), 
unscrew the original M8 bolt.  

5.) Put the M8 ID.9 washer onto the M8 ID.7 bolt and push through the crash frame, 
ID.8 roller and motorcycle frame. 

6.) Mount the crash frame onto the fitted steel adapter in the upper part using M10 ID.2 
bolt and M10 ID.3 washer. 

7.) Do not tighten the bolts and nuts yet. 
8.) There will be a rod sticking out from the right rear side – fit it with M10 ID.3 washer 

and M10 ID.4 nut.  
9.) Unscrew the M8 bolt from motorcycle frame and replace it with ID.8 dural. roller, M8 

ID.9 washer and M8 ID.7 bolt.  



 
  RDMOTO CZECH REPUBLIC 
  info@rdmoto.eu 
  www.rdmoto.eu 

 
 

2 

 
10.) In the front bottom part, fit the crash frame onto the M8 bolt sticking out from 

motorcycle frame and then attach the M8 ID.9 washer and M8 ID.11 nut.  
 

11.) In the upper part, attach the frame to the steel adapter with M10 ID.3 washer and 
M10 ID.2 bolt. 

 
12.) Finally, tighten all screws and fit the plastic covers onto the bolts and put up the 

stickers.  
 

 

    

Stirrup M10 ID.12 - L+P 

side of nut M10 ID.4 + 

3M Tape ID.13 + 

Washer M10 ID.3 +  

Plastic cover ID.5 

Rod M10 x 260mm 

ID.11 + Washer flat 

M10 ID.3 + Plastic 

cover ID.5 

 

Steel adapter ID.12 - L + R 

side of Bolt M10 ID.2 + 

Washers M10 ID.3 + Covers 

M10  ID.6 

 Bolt M8 ID.7 + Washer 

M8 ID.9 + Dural. roller 

ID.8 + Cover M8 ID.10 

Washer M8 ID.8 + 

Nut M8 ID.7 + 

Cover M8 ID.15 

Washer flat M10 

ID.3 + Nut M10 

ID.4 + Cover M10 

ID.5 

Bolt M8 ID.7 + Dural. 

roller ID.8 + Washer 

M8 ID.9 + Cover M8 

ID.10 

 


